

ALADDIN SCIENTIFIC CORPORATION
14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2026-01-09 18:31:36
Date of Next Testing: 2029-01-08 18:31:36
Product Name: **Potassium titanate**
CAS Number: 12030-97-6
Specifications & Purity: $\geq 70\%$, $K_2O \geq 17\%$
Lot #: A2608124
SKU #: **P302593**
Version: **2**
Analysis #: **215484**
Storage Temperature: Room temperature

Parameter	Limit Values	Result
K ₂ O	≥ 17 (%)	20.21000 %
TiO ₂	≥ 70 (%)	73.59000 %
ICP: Confirms Ti and K Component	Confirmed	Confirmed



John Su
QA & QC Manager